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CODE part no. descrpition in English qty matrial spec
1 40V battery pack 1
2 20920090 Left housing 1 ABS
3 21060230 Left handle 1 ABS
4 21060250 Right handle 1 ABS
5 30030050 Micro switch 1 3脚
6 20470070 Rocker arm 1 ABS
7 60390170 Spring 1 φ6xφ20×0.7
8 60390160 Spring 3 φ6xφ28×0.6
9 60380380 Pressure spring 1 65Mn

10 20530070 Push button 1 ABS
11 20530120 Locking segment 1 ABS
12 30010150 PCB board 1
13 20800080 Plug pin 1 PA6-GF30
14 60140130 Screw 2 65Mn
15 60170140 Tapping screw 2 GB/T845-1985 ST3×12
16 60070130 Tapping screw 4 GB/T845-1985 ST3×6
17 20760030 Plug in seat 1 PA6-GF30
18 70630150 Plug in unit 4 磷铜

19 20920100 Right housing 1 ABS
20 60170680 Self tapping screw 29 GB/T845-1985 ST4×16
21 60190200 Flat washer 2 GB/T97.1 φ4.5xφ10×0.8
22 20920110 Protection guard 1 ABS
23 20260140 Right handle cover 1 ABS
24 20260130 Left handle cover 1 ABS
25 60070150 Screw 2 GB/T9074.4-88 M5*50
26 20260120 Rocker arm 1 ABS
27 20260110 Bracket 1 ABS
28 30020070 Start switch 1
29 30010140 Motherboard 3 磷铜

30 30070040 Motor 1
31 70670260 Motor gear 1 铁基粉末冶金

32 20140110 center bracket 1 PA6-GF30
33 60140120 Screw 2 GB/T6183.1-2000非 M5
34 60200070 Washer 2 65Mn φ6X15X0.5
35 70670270 Gear wheel 1 铁基粉末冶金

36 60010310 608 bearing 2 GB/T276-1994
37 70030600 Drive axle 1 40Cr
38 60070160 Screw 2 GB/T9074.4-88 M5*16
39 60390150 Brake spring 1 琴钢丝

40 70670120 Gear wheel 1 铁基粉末冶金

41 60190150 Flat washer 1 GB/T848-2002 φ10.5xφ20×1.5
42 60240050 Spring washer 1 GB/T894.1-1986 Φ10（内孔9.1）
43 20140120 Bracket cover 1 PA6-GF30
44 60090060000 Screw 2 GB/T70.1-2000 M5X28
45 60210040000 Spring washer 2 GB859-1987 Φ5
46 60190280000 Blade washer 8 65Mn
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47 70150400 Blade sleeve 2 40Cr 高度4.2
48 21140010 Blade plug 1 PE
49 70130420 Blade assy 1 刀片切割长度560mm
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